

**EVALUATION CERTIFICATION OF MATERIAL TESTING FOR THE ANIMAL SHELTER REMODEL
1602-057-4**

		1	2	3	4	5	6	7	8	9	10	11	12
	Maximum Score Points	Alliance Geotechnical Group	Balcones Geotechnical	Drash Consultants	ECS Texas	Fugro Consultants	Kleinfelder	PaveTex Engineering and Testing	PSI Professional Service Industries	RABA Kistner	Rock Engineering & Testing Laboratory (RETL)	Rodriguez Engineering Laboratories	Terracon
Earthwork sampling and testing Knowledge and Experience	25	20	20	20	20	20	20	20	20	20	20	20	20
Reinforced concrete testing and inspection Knowledge and Experience	25	20	20	20	20	20	20	20	20	20	15	20	20
Structural steel building inspection Knowledge and Experience	25	20	15	20	20	15	20	15	15	15	15	15	15
Structural steel weld Inspection and testing	25	20	10	10	20	15	25	15	20	15	20	15	15
TOTAL	100	80	65	70	80	70	85	70	75	70	70	70	70

